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NOTE:1. THE COLOR BATCH TEST REPORT IS ONLY FOR FIRST LOT TEST.
EEFRARARE, FERURBRRAS.
2. SHRINKING IS NORMAL STATUS.

REHLETHL.
3. MADE OF EQUIVALENT MATERIAL.
MITEREEME
B ERTA RS
KANG YANG HARDWARE ENTERPRISE CO., LTD.
B@ R BB (RE)H B8]
SO 900 KANG YANG PLASTIC{DONG GUAN)CO,,LTD,
B8 Y E A A (BRI A A F)
IATF 16949 KANG GHE COMPUTER COMPONENTS(WUJIANG)CO.,LTD.
PROPRIETARY AND CONFIDENTIAL | DATE TITLE DWG. NO. PART NO.
THE INFORMATION CONTAINEDIN. 2007.02.27 CARD GUIDE
CGA-140 CGA-140(3)
e Wmor s | JORNNY | NYION 6¢ L4V 2
PERMISSION OF $ HE SIZE REV
KANG YANG HARDWARE ENTERPRISE BLACK
CO. 1S PROHIBITED. APPROVED [, UNLESS OTHERWISE SPECIFIED A4 SPEC : DWG' A
DO NOT SCALE DRAWING m TOIRANCE SEE ABOVE SCALE:21 |""  mm | SHEET10OF 1

v




